CERTIFI

Bill To: Ship To:r & Order Date:05/07/2010
SIDERTOL SR DE CV SIDERTUL SA DE CV PO No:PLESA-TUTI
RFCE  §1D930918KR0 402 GRAND CENTRAL BLVD M11ll Order HNe:3733366
AVENIDA PRESTDENTE MASARYK MILO DISTRIBUTION CENTER Lood No:130885%9 GERDAU
MEXICO CITY DI LAREDO TX Manifost No:2009261 |
11570 : MK 78045 us
SIZE GRRDE LENGTH
SPRCTPTOATTIONS W 12 X 30# 7/ Ww3l0 X 44.5 982/512-50 40 BT / 12,192 M

ASTM AG-05a, A9%2-0G1, A572-06
HEAT NO: 22542820

C Mn ] ] 54 Cu

09 .94 Q12

Yield Strength Tenslles Strength

KSI MPa K&l MEao
46,4 381.6 76.2 525.4
h4.6 383.3 4.5 513.7

TEMSILE TESYT WKATIOS
YLR/TRENG

15

ALl manufacturing procesaes of this preduct,

CMTR complies with BN 10204 3,1

"I hereby cextlfy that the contents of this report are correct and agouxate.

.12 .14

CHEMICAL ANRLYSTS
Nl Cr Mo 3n v Al Nl CE
-031  .015 .002 .003  .018B .32
PHYSTCAL PROPERTIES
Speclien Atesn Elongation

S¢ In Sg onl % Gage Langth
0.608 3.93 21.8 B In 200 mm
0.6l12 3,95 23.6 AIn 200 mm

Including clectrle are MELTING and continucus CAST:

N tests and opat

material manufacturer or ita sub-contractors, when applicable, are in compliance with the regquls
apaci fieations and applicable purchaser designated requirements.”

8igned :("‘_’./.E}-"ﬂr‘“:-:.ﬂ_ P el g o

st e Dt s May. 28, 2010

Signed:

m
Tom L. Harringlon:™ Onality Afsurdrice Mahager

Notary Publie {1f appldi




